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Concrete Pavers Test ( 10x 10x5.0)
ao0mpols dmbaggdgdo
Tets Data
Bodumdols Msmoybmbds 1 Lag@gero 6odwdol Bmdgdo 80 100/ 100 /50
Quantity of samples Size of test samples , mm
299mgeol Gywgagdo
Test Results
Bodwdols # 1 9
Sample
e 8.3.2023 8.3.2023
Test Day
Bodyydol bbmgabgds , comg 28+ 28+
Sample age , day
goachgob baba®dmmogmds , (0 111 105
Duration of test , sec
Bo8nmdol Bmdgdo , 83
Haglesie, s A/B 100 /100 100 / 100
H 50 50
ol s 1.250 1.300
Concrete weight , kg
mgmeemdomo Gebs , 38/
Density weight , kg/m? %21 4.06
8603030 @dGHZ0GNZS , 36
Load of destruction , kN 95585 Foas
bodba069 308>y, R , B3 51.07 49,02
Strength on compression , R , Mpa
ali336s B30l Lsdnsee Lodgzoggs R=50 3335
Conclusion Block average strength R =50 MPa
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Quality Test Laboratory
Comoression Report

CUSTOMER 1 "dgmaan” DATE : 3/8/2023
CUSTOMER I mModmfodming RAPOR NO : #3
ADRESS 1 : mAbg30 , 8700 LgMm3zn6L3gonl 4. 6 STANDARD i
ADRESS 2 z RESERVE 1 ;
BLOCK TYPE ! 439833600 10 x 10 x 5.5 RESERVE 2 i
a RESERVE 3 i
T.no [WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY FORCE STRENGTH
mm mm mm g gfcm3 t1 t2 day kN N/mm2
1 |0 80 50 1250 3.91 31.1.2023 8.3.2023 28+ 326.85 51.07
2 |80 30 50 1300 4.06 31.1.2023 8.3.2023 28+ 313.75 49.02
3
4
5
6
AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 188
960 150.4
720 112.8
480 52
D1 p2
’%N"‘ﬁz
240 7 37.6
0 0
0 60 120 180 240 300
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Renat Begishev




